000001

TECHNICAL WORKSHOP
ON

OPERATION & MANAGEMENT OF
COMMON EFFLUENT TREATMENT PLANTS

INAUGURAL

JANUARY 18-19, 2007

ORGANISED
By
CENTRAL POLLUTION CONTROL BOARD, BHOPAL

&
RAJASTHAN STATE POLLUTION CONTROL BOARD, JODHPUR



QOHZAROW JA 3 #8150

¥

é ;

QQ 000 O

AN H‘HL T NAAM 2 AOLTAH390
SETRIA S T T AT THA 335 5 VIOMMO )

A JARUS - IAR] 21K
- IEEE T v Y
YOL #r-g1 YHAU, WAL

5 -_r

JARONE TEGAQE J08TET YD

T rs",bjTl":;:'

b2 LN | o T T DLV Wt ke HOETLE) BO% 4T S AT




- A B e

003002

INDEX

CETP WORKSHOP REPORT

PRESS REPORTS

CPCB, ZO, BHOPAL PRESENTATION
INTRODUCTORY ADDRESS

TRAINING OBJECTIVES &
TENTATIVE PROGRAMME

LIST OF PARTICIPANTS



W e T

TAOS39 SOHRHACW a7

il

STACYHS 28249
[...]
its conveyance system, upgradation plans and he explained steps taken for disposal of
sludge. The CETP will be able to receive the effluent with pH of 0.2 to 1; TSS upto 2,000
mg/! and temperature upto 35° C after upgradation. M/s UPL Environmental Consultants,
Vadodara have been entrusted the work.



000009

It was observed by the participants that the plant was running under capacity and there

was no bio-mass present in the aeration
tank. The effluent after treatment was
seen discharged into the RIICO channel,
which was carrying the untreated
effluents. Farmers from the nearby
villages had tapped the wastewater
from the RIICO channel for irrigation
purpose in the downstream side. It was
felt by Dr G.D.Agrawal that the treated
effluents of CETP might be given to the
farmers directly after studying the
impact on soil and vegetation, instead of
the effluents from the RIICO channel.
The participants appreciated the efforts

of CETP, Jodhpur for the plantation developed in the premises. It was felt that the
laboratory required improvement, as some of the essential items such as imhoff cone

were not available.

Participants visiting CETP, Jodhpur during the Workshop




.3yl

o et
H'}ﬁ:‘LC" '!d-i".{-_;l‘l“ -
| ol
-'.. - “*

o

T | R

ftlf 10

Y Wwnaedn 3 -
=0 RT3

I wl"ﬂf_j b
v @i beprerhait
SRNTRT PR i
i EEORHY Sk
A ST L4 tﬁ'z’ 1 3 =)

=l —II? i

L TNE TR £ R
WP 3 M
T S d Ay =y
A S 510+
=y g [HE o g

I Ui
e #ivegaihe g
I puploer ST

s duly yiols

Sl



600010
SHdsurss |

IR, BN 19 S, 2007 \

5 z

QU i vl el & 3 e B
F1. HAF T TS GG
FfdorErE 9 i B St on -
=9 o dEAW yeue
3 T vy & A
T A AR e S
Ha’rﬁmmi%’m

1 s 3 @ Aad
."é’ﬁﬁwﬁﬁﬁﬁﬁ%%}i ;

aheiifies . gguu

4 & 9 fad g ufw F0.
Ta, aﬁqsmmfr ’

T

ﬁwwﬁm%ﬁsﬁéﬂﬁﬁ
& SupiE | e fE Oel &
e JaTRA TR, T I
- fifen it & o Tt s/t
%H@T?{a mmwﬁ

-ﬂé?—iﬁaqmaﬁ%maﬂ -- -

-a@s@ﬁ#‘r*ﬂ%n e
b AR A A Y

Hﬁ?ﬁl’(‘@?ﬁﬁlﬁmﬁﬁ'@f

w9, mgmagﬁ%laﬁg

*—‘mrai’fﬁm'

‘wWEE 22@@?@@1‘{'
wftafer 5 21 3 A g

%%ﬂwww‘raﬂﬁ%
s e

'wmm%r&mﬁ%‘a@-‘_
T & % S T H AT
HOT EEH B Wl
e, a@mﬁﬂa@aﬁ@ﬁ :
TN o B T A
Iﬁ%ﬁrﬂvwmﬁwé‘@f# -




T ufeT 000011

SEgR > 19 Sell 2007

wfarmmwmuw
- AR savgeE |

WYY, 18 wwad (&)1
F iR SevaE 21 e &
ST A R E 9 v g A
I He SR o 7 o 21 g
T 1 wemor ety oot Framar

e
. ﬁ

Gl




mﬁ.mq% @E%Wﬁnwﬁammlﬁ
- lﬁﬁm'a%aﬂﬁa rﬁ“«ﬂnmam

fagen $d

Wﬂﬁmﬁa‘mmaﬁwmw
3 SugE, ST, s G fagen d s
ﬁéﬂﬁt%wmmmamﬁwﬁa ;
fam & 32va H1 AK FE F F YA
;arrﬁm|?1ﬁaﬁ;ﬁﬁmq3{m

_ T ; "aq%ﬂam?ﬁﬁéi@ﬁﬁm
idmaﬁa@ ‘wmmtﬁvmﬁﬁn ¥ Gafw ooy gae o geend A §
faufrare fage = A e 3 .Wﬁ]ﬂ&ﬂﬂﬂﬂﬁﬁ?{ma%m
e egw # weht vl W it & _amma:mﬂmma.




Y 22 »m 280 4.-1'{8 : e e m -nmr Easmar

I, MY U B A S AT AN OF A S 1A N

m@mﬁﬁmmmmmmmﬁﬁm

oy

s i oo D e 5 shen ) e o
= e e é?ﬁﬁmtimmﬁmj A faem =1 f) qefiet T E




“e2y #3143 Frgy IERar 9 SHEd 2007 tugm f g

S, 18 ST F1H) | $28 TR 0 =i 2 FUTE 71 T UE 79 ¥y
W T AT qan o g W$31W@3ﬁﬂ‘qﬂ§ﬂm e 2= mﬁmamr@am
ﬁm’mm‘mmwamﬁa fro ard 3 fagers & avpiere ford waeehia 7 |
HEA WA ud yEq g 2 A T OF urell § fiud Fie AT F e 9 e e
feadta maﬁrwmaﬂm gHeTse Wrafim, e wd -t atrafes Frafea & sifuaial oo
qaEREE S % Favel g o AT 58 o e v o v R et
g FHIRTe F Ao gu FdwE T, ITH-I_F Fi wE fim 475l aman @A, 4
% e sy ew‘méﬁmgw wqﬂmﬁam?&almm ST B 1 Ter fRe o T
WEHT qoT afareag 5. ot @ , %lﬁﬁ?ﬁéﬂﬁwmwmm-

3TIETE A Fer i W v # o A 74 % et B o F e e
TF AT 2 Sl T EHE Aty FI W T A wfova di s w
f%mgwmaﬁa:raaﬂrgﬁamm f%{fﬁvmaaﬁ‘fﬁngw Cracas 48

FAM, 7% T4 YT @ Uy

T mﬂ%wmﬁaﬁi%amﬂ?i

ﬁaam:aar%%mm‘ﬂ W'ﬁ’!
ST 321 e 6 afteifies wguor - : :
‘aﬂméa"mmaﬁ?ﬁm @'s‘?arqﬁ ﬁﬁﬁm:ﬁmam 1 5 S o A A
&0 1 7 2l & e w8 mtﬁ%@sﬁwﬁ:ﬁﬁm&a mwﬁmmmmm







E-mail:- jaltedeep@gmail.com -

( gy, W 19 S 2007

'@é@ﬁwﬁw dciﬁlclﬂ?ﬂéi?ﬂalww'

Y, 13?:1?@11"1(%1?{)1
Hqw  3feor ITER §9
Wﬁwwﬁmma
feottita asiat. SHEen

Waﬁﬁqwﬁm
" HUEE T TS U J,
. Brjsr wvEE % WA
“FemEyE o mﬁg‘él

- e e i
T B N WUH Eeifer B

Wq&wmﬂaﬂiﬁ
Wéﬂ‘i%ﬁhﬁwﬁﬁl
Waﬁﬂmﬂmﬂwam
uwa‘réﬂ%mweﬁﬁugt
d arery fega @EER F
Terer # a1 W wHeAdd
@W%Hﬁ(ﬁmi

%—"{hmﬁﬁmiﬁ
gurﬂ Wﬁﬁwﬁ‘m

Fﬂi?ﬂ‘ﬂﬁa#qﬁﬁmﬁl%
aﬁﬁmm@%wﬁ?

wEl

- A v e HosE
%t{éwx%mwﬁ
werw, T e fafy
faxge = Gﬂ@mﬁ‘—"f
qahmmﬁwﬁmﬁ:ﬂ

‘aﬂxnfﬁmﬁaﬂ:ﬂmum

m@m%mﬂtﬁ

'ﬁfﬁﬁ%?ﬁﬁ

. o @ g & e A,

mrﬁ:wmm@m
we wguvr fagww frad
FRPRYH TR [E ITET

sifsrl ey 3 SR,
S, ﬁ@ﬁﬂ‘ﬁ “anfera
asira
saﬁmﬁuqurﬁﬁwm

- STET TS A H @S A

gqmmmﬁmrmm

fraam & s w aif

Wmi

R Hg 3feop STER, T A ot oure €A zﬁrﬂhﬂﬁf%aar-ﬁﬁmﬁ

e et A T @ o ) T 3 A 'sru%sﬁa%qri’rfhaﬁaa

x/)wm

=




SR . BleT . SIS . FEOR . AR . seik 000017

Rashfrod001

Bl SR, Wﬂwm&v 2007 =

uﬁ;, m%mﬂqmﬁqﬁ::
6 o e e 4 e |

_mwﬁ‘rm%m@-ﬁ mﬁ ¥
gl mﬁw%ﬁmm @E:E‘ﬂll:ﬂﬂ

Gﬁqu 18"6{‘-13’(’1(&—{:[)' %m




003018

¢ éﬁ w A A
T qa:sm sty



A nRde

"-rag“ AR, 20 FFad, 2007

e @ o
L S 57T 1 emr
. T U ] et a

;‘ﬁm:fmaﬁsﬁ Ee

| FT g3

R . e A
e wE TS ggEr frgr
A€ F AN F AT yeug
¢ Ug e famg 9 amifag
72 Teerdtr e yerer =it
rrﬂugxu'qwﬁamgw%

..wmﬁqﬁaafﬁﬁmzm*

B3 wEWET § oyeqw &
uﬁtﬁmﬁwﬁwﬁww
¢ e o @ A et
A 7@l o TgE ShoE gas
(i) = Frdver <t foman)
Lo FEwEn q TR &
e, safr S
_—ngﬁwﬁﬂwﬁg%
SRt 7 a9 e
A 1oR, WED w e
m@w&aﬁﬁmﬁw
o feram-famnt Rl

nmmmwm Rici :
mﬁmwm@mﬁmwﬁmﬁml L

a@ﬁaﬁmﬁmw
foam @ ymreen L
aﬁtfmﬁama?ﬁh

000019

i‘@n%ﬂuﬁlé%?mfﬁmﬁﬁf

Wﬁﬁ@mﬁa‘ﬂ?"-
iy & dopivm, 0

YU Ud 9 9gur fresm
ﬁé%%ﬂaaﬁmﬂﬂ%‘aw
¥ SufiEt & gy A we
1 Friwger S 9 e

© et ot e @ sero ue
- a9 F feeet w3 #
- fafr Tl W owiE g

mwwm
9RER, S Sign, faww
TG, FHAY W, TSiE
ﬁw%aﬁmw%mﬂ

T e
ﬂaﬁa«*mﬁhﬁtm

& Fﬁé‘éﬁﬁ Wﬂﬂ.mﬁ

T

=t ST Sien, Frereay S

T, T I e, e

s W@mwﬁmﬁm




(00020

. q;iﬁ‘&]'g? ~20 SFEl 2007

(‘f\ﬁ

a')l 3T°l('|l0h"l

, TR & W
s, g




uggmlﬂuﬂlesm
B DRI I

,?Wa‘mhugx- _ _
TR W g S'HW‘H Hﬁﬁi@sﬁﬁmm
TR ¥ vEy g e 1T Yguvr 0 Hed & S
ﬁﬂaﬁﬁaﬁmﬂwﬁ aﬁra:ttrmm TS

mqﬁanmmaﬁamﬂa?m mwmgam.%
ﬁmﬁmmlw E s ey Mo e 1 T 2
*qza%rf a‘amggé; Wa@aﬁaﬁﬁ'z@aﬁrﬁ
EECILS 3 agr maama-amﬁmgm




TECHNICAL WORKSHOP

ON

OPERATION & MANAGEMENT OF
CETPs

ZONAL OFFICE (CENTRAL)

‘CENTRAL POLLUTION CONTROL BOARD

BHOPAL

UTTAR
° PRADESE
PLR

(@) Stow Capibal
—— Inimaional
Boun

000022



000023

SALIENT FEATURES OF CETPs IN RAJASHTAN

PARTICULARS CETP-1 CETP-11 CETP-111 CETP-1 CETP-11 CETP
PALI PALI PALI BALOTRA BALOTRA BITHUJA
Year of 1983 1997 1999 2000 2006 2006
Establishment.
2 52 8.4 9.0 6.0 12.0 30.0
-] Aeraobic Aerobic Aercbic Aerabic Aerabic Aerabic
GO, | NEERI NEERI NEERI TERT TERI
TEXTILE TEXTILE EXTILE & | TEXTILE TEXTILE TEXTILE
SEWAGE
7.75 (11 & 111) 295 6.97 11.5
27 Oper-aﬂng Closed Closed Full load Operating @ | Operating @
@5 MLD operaling 9MLD 18 MLD
BOD-55 BOD- 59 BOD- 89 BOD- 79 Yet to study
‘CoD-50 ~ |€OD-51 | €OD-79 COD- 66
RIVER BANDI RIVER LUNI

SALIENT FEATURES OF CETPs IN RAJASHTAN & M.P.
: TETP | CBTPJASOL | CETPJAIPUR |  CEIP |  CETP
BHIWADI GOVINDPURA
: (M:P)
2004 2002 2004 2001
0.6 6.0 0.9
" Aerobic Aerabic | Aerobic Anaerobic-
! i -aerobic
| NEERI MIGRANI Montgomery
. ENVIROTECH
TEXTILE TANNERY “MIXED &
SEWAGE
2.89 0.83 0.85
ng @ 1 Fullload NOT in regular | Operating @ ' Opér-aﬂﬁg @ .
ad | operating operation 4MLD % 50%:load
) BOD-89 ra BOD-89
0 X COD-70
RIVER LUNI | ON'LAND ON LAND




000024

"~ LOCATION OF CETP UNITS

“‘\.‘ \
N ™
SUMERPUR \

T

River Bandi

\ \

s - \
=\

IND. AREA PH-3

\

GANDHI NAGAR Ny

UMAID
MILLS

DOMESTIC NALLAH
IND. AREA PH-1& 2

ONS OF THE HON'BLE SUPREME COURT
MONITORING COMMITTEE

* The committee visited the CETPs on August 10, 2006

® Unit — I was seen in bad condition. Units —II & III were shutdown

® The treatment — partially given to only a fraction of effluent

® Structures of Unit I developed cracks due to poor maintenance

® CETPs shut down - allowing river polluted with untreated wastewater
¢ Mis-handling of hazardous sludge/ solid waste

® Not maintained records for solid waste — quality & quantity

* Delayed procedure for modification of the Units II & 111

* Changes required in Management Trust

(%]



000025

Untreated effluent joining River Bandi
"

ge drying beds at UnitIIl




000026




000021

CETP: PALT
GENERATES DAILY 10 MT
DISPOSED TO J.K.LAKSHMI CEMENTS - 1911.045MT

b o
”~

Y

HAZARDOUS SLUDGE/ SOLID WASTE

MANAGEMENT

DURING MAY 2004 : 250 MT
OCTOBER 2005 — FEBRUARY 2006 : 1579.66 MT
AUGUST 2006 : 81.385 MT

Trust records show 2,710.02 MT
DISPOSED TO BINANI CEMENT -- 1956.41 MT

DURING SEPTEMBER TO NOVEMBER 2006

LYING IN THE PREMISES - ABOUT 2,000 MT APPROX.

-- Pits (2), Beds (4) in UNIT — III

-- Near the new shed constructed for HWM

FLOW DIAGRAM OF CETP UNIT-l ON MANDIA

ROAD(OLD UNIT) 1.15 MGD or 5200 M3/Day

SUMP WELL

RAW
WASTEWATER

SULPHURIC ACID

EQUALISATION PRIMARY
TANK

FLASHMIXER  CLARIFLOCCULATOR  AERATION TANKS

NUTRIENTS
UREA, DAP

FILTRATE |

FRENTE SECONDARY
SLUDGE DRYING BEDS SETTLING TANK

TREATED
WASTEWATER




000023

FLOW DIAGRAM OF CETP UNIT-Il ON MANDIA ROAD
(NEW UNIT) 1.85 MGD or 8400 M3Day

GRIT CHAMBER & EQUALISATION PRIMARY
PARSHALL PLUME TANK FLASH MIXER CLARIFLOCCULATOR AERATION
TANK - -

NUTRIENTS
UREA, DAP

| RECIRCULATION
| CHEMICAL TANKS

FILTRATE

BAR FILTRATI

SECONDARY
v SCREEN
FY CHAMBER SLUDGE DRYING BEDS SETTLING TANK
RAW TREATED
WASTEWATER | FTERRRUSSULBATE WASTEWATER
C- POLYELECTROLYTE

FLOW DIAGRAM OF CETP UNIT-IIl ON PUNIYATA ROAD
‘ 2.0 MGD or 9080 M3/Day

¥

GRIT CHAMBER & EQUALISATION PRIMARY
PARSHALL PLUME TANK FLASH MIXER CLARIFLOCCULATOR AERATION
TANK

_ | SULPHURIC ACID |

SUMP
WELL

NUTRIENTS | | RECIRCULATION
CHEMICAL TANKS UREA, DAP |

ILTRATE

SCREEN

3 CHAMBER SETTLING TANK

TREATED
B—FERROUS SULPHATE WASTEWATER
C- POLYELECTROLYTE

RAW
WASTEWATER

~J



000029

CHANGE IN THE CHARACTERISTICS OF INFLUENT AT UNITS II & III

Parameter CETP UNIT-I1 CETPUNIT - I
Designed Actual ' Designed Actual

pH 10.0 7.99 to 9.44 10.0 7.3t08.58

BOD 380to 420 | 625 to 871 280 447 to 874

COD 980to 1590 | 1759to 1160 1126 to 1920
2240

TSS 810 to 950 1373 to 840 199 to 369
1869

TDS 5608 9040 to 5608 5910 to 6060
14208 |

ALL VALUES, EXCEPT pH ARE IN mg/l

LOCATION OF CETP UNITS
BALOTRA

River Luni

BALOTRA .
River Luni

IND. AREA

/ PHASE - 12 &3

JODHPUR

oo



0600030

FLOW DIAGRAM OF CETP AT BALOTRA (6MLD UNIT)

PRIMARY

GRIT CHAMBER & EQUALISATION
CLARIFLOCCULATOR AERATION TANK

PARSHALL PLUME

TANK FLASH MIXER

0&G RAP . 2
CHEL v {| NUTRIENTS ERECIRCULATION
A i| UREA, DAP |}
SLME ¥ FLTRATE LT 5
WELL e ]
FILTRATE |
SCREEN o <
CHAMBER m— SECONDARY
SLUDGE DRYING BEDS SETTLING TANK

v
TREATED WASTEWATER

L

RIVER LUNI

e 2 IRAW WASTEWATER

*‘T‘

INDUSTRIAL DRAIN

FLOW DIAGRAM OF CETP AT BALOTRA (12MLD UNIT)

TUBE SETTLER AERATION TANK

FLASH MIXER
TANK

SUMP WELL  EQUALISATION

4 PRI X -
NUTRIENTS
—
Tk ST TARKS :RECIRCULATION
OLG TRAP Ll
FILTRATE - L
CHEMICAL SLUDGE
SCREEN CENTRIFUGE SECONDARY
CHAMBER NG S
SLUDGE CAKE
FOR DISPOSAL CHLORINE|
TANK
RAW WASTEWATER
] TREATED WASTEWATER

|

RIVER I:!UNI

j?

INDUSTRIAL DRAIN




000031




Year-wise performance evaluation of CETP(6MLD) Balotra

o FINAL OUTLET

A

R

A

oY 8

= 2004 | 2005 | 2006
I

R

TSS 224 | 436 | 120
COD 222 | 324 | 303
BOD 38 48

Raw wastewater Treated wastewater

000032

11



000033

Performance of CETPs - BALOTRA in 2006

LOCATION UNIT II
(12 MLD)
TSS | COD | BOD

INLET of CETP 1750 (1498 |479
O/L of PRIMARY 360 |653 209
CLARIFIER
O/L of 140 510 102
SECONDARY
CLARIFIER B
REMOVAL, % 920 |66.0 |787

- Performance of CETP units Balotra in 2006

= Unit T operatin Lab‘r its full capacity i.e. 6 MLD. Unit IT was

operating at 9

= The wastewater being generated by 425 Units are shared by

CETP units

= Some portion of wastewater was allowed to reach river Luni

without treatment
= The separated solid
managed properly
= O & G removal devices has been non-functional

The diffused aeration s¥sTem for mixinq of wastewater
equalization tank was not working properly -

= Efficiency of aeration tank was not optimum -- low levels of

DO & MLSS
= Sludge management system was not proper in CETP

waste from the screen chamber not

in the




000034

Suggestions for improvement of the
Performance of CETP - Balotra

= The separated oil & grease be collected timely to avoid the
remixing of O & G into the treatment system

= The solid waste separated near the screen chamber required to
be managed

= Sludge should be properly stored and send to the common
disposal site.

= CETP may be operated at its optimum efficiency to achieve the
standards

= Improve housekeeping
= Reuse treated waste water

FLOW DIAGRAM OF CETP AT BITHUJA (30MLD UNIT)

OXIDATION PONDS (FACULTATIVE)
GRIT CHAMBER &
PARSHALL PLUME

CLAR TREATED WASTEWATER
FLOCCULATORS

Discharged into River Luni

- EILTRATE Al ALl al
SCREEN y[v|~
HAMBER

SLUDGE DRYING BEDS
r
RAW
WASTEWATER




000035

FLOW DIAGRAM OF CETP AT JASOL (2.5MLD UNIT)

EQUALIZATION PRIARY

SECONDARY
N ! T

GG TANK CLARIFLOCULATOR  AERATION TANK SETTLING AN
FLASH MIXER

GRIT CHAMBER

UREA, DAP |

NUTRIENTS |
RECIRCULATION

CHEMICAL TANKS

——
SINEEN FILTRATE

CHAMBER

FILTRATE

ISUMP WELL

RA (ASTEWATER

PUMP FROMT TREATED

WASHER UNITS WASTEWATER

RIVER LUNI




Re=m» Rp T

Year-wise

—

rformance evaluation of CETP -- JASOL
| FINAL OUTLET

2006
240 81
320 230
85 45

Raw wastewater

Treated wastewater

003036

]

g B D

Performance of CETP - JASOL in 2006

86 units connected with the CETP

107 cub.m/hr pumping capacity (all three pumps

were operating)

All the units of CETP operating during the

study

Non-removal of Qil & Grease from the trap
1 MLD additional storage facility created
Inlet channel over-loaded

Non-operational laboratory

15



Suggestions for improvement of the
Performance of CETP - J ASOL

outlet

= Treated wastewater may be reused, if reqd.
provide tertiary treatment

= Employ qualified laboratory staff
» Modify the oil & grease removal system

= Additional pipe line be laid for taking the
influent

= Make filter press operational

[\

= Provide flow measurement devices inlet and

000037

r FLOW DIAGRAM OF CETP AT JODHPUR

(=] < o L)

DIFFUSED
o o A']_R o =
AERATION _TANK

D o

PRIMARY
CLARIFIER

SLUDGE
RECIRCULATION

SECONDARY
CLARIFIER

SLUDGE
- THICKENER

TREATED

WATER

16



000038

=



003039

( Salient points of CETP JODHPUR

The CETP was constructed in 2004 with a capital
cost of 7.0 crores

The treatment capacity of plant 20MLD

106 rolling mills, 170 textile units and 10 dye & dyes

The management has laid down separate pipe lines
for acidic effluent and other type of waste.

Still lot of industries are there who are not members of
CETP and discharging waste into the common drain

The plant is operated by M/s Chem Eco Engineers,

- intermediate units are members of CETP
>
>
making the waste acidic.
1 Kanpur on contract basis
>

The treated effluent and untreated effluent joins
river Jojri

Performance of CETP - Jodhpur in 2006

Parameters | pH g COD |BOD

Alkaline effluent 8.21 796 384  |122
Acidic effluent 1.21 780 544 91
Flash mixture outlet 811 2795 448 Taf
Primary clarifier out let 133 92 208 70
Aeration tank outle 728  [292  [264 |48
Final outlet 752 |52 112 |22
Percentage removal efficiency | __ 035 79 4 | 82.0

18



Comparative analysis of CETP, Jodhpur

paramete

s

| ALKALINE ACIDIC EFFLUENT FINAL OUTLET
EFFLUENT
2004 2005 2006 2004 2005 2006 2004 | 2005 2006

]?H 7.53 | 7.70 | 8.21 1.54 112 ] L21. | 8314 7411752
TSS 1230 | 1082 | 796 262 349 780 47 56 52
GO 381 376 384 492 455 544 48 79 112
BOD |.147 94 122 109 140 91 15 18 22

Note: All values are given in mg/l

The final outlet results are of only treated waste

Y

Performance of CETP - Jodhpur in 2006

No flow measuring devices provided. Calculations are based on
pumps’ capacity

The plant was operating under capacity -- some part of the
effluent is always let out without treatment. On an average the
effluent which is neutral for 8 to 10 hours a day is taken for
treatment.

Whenever the pH of effluent in common drain is acidic the
entire flow is allowed without further treatment.

Acidic discharge in RIICO drain mostly during early morning
and late night hours. It was likely that most of the steel rolling
mills were discharging acidic waste during the night hours

The aeration tank was not functioning properly as MLSS and
DO values lower than the designed values. Diffused aeration
system requires proper maintenance

Tertiary treatment facilities i.e. mixed bed filters and activated
carbon filter were not operated regularly

n00040



000041

A7

The RIICO drain transporting alkaline wastewater from the
industrial area was damaged at many places. Highly acidic
wastewater was observed in the same drain during early
morning and late night hours.

The dosing of chemicals at Flash Mixer was linked with the pH
measurement manually resulting excess dosing of lime

HDPE liners of sludge storage site was damaged at some
parts. The leachate from the site may affect the ground
water quality.

After secondary treatment, wastewater was mixed with
untreated waste water which ultimately joined the River Jojri.

Most of the instruments required for basic analysis
available in the laboratory.

The sludge generation is around 8MT/day ( dry weight). Until
now the Trust has dispatched around 650MT to common
disposal site at Udaipur @ Rs 2200/- per MT

Y

Y

v/

v

Suggestions for improvement of the
Performance of CETP - Jodhpur

Installation of flow measurement devices at the inlet

The plant shall be operated at full capacity as the quantity of waste
water reaching to the CETP was observed around 45 % only

Damages in RIICO drainage system for the collection of alkaline
wastewater should be repaired at the earliest.

The discharges of highly acidic waste water in RIICO drain should he
stopped immediately and connected with acidic waste water
collection system.

A fresh assessment of quantity and quality of waste water is required
before finalizing the up-gradation work.

Timely cleaning and maintenance of diffused aeration system in the
alkaline and acidic waste water Equalization tanks required for proper
mixing. Also more number of diffuser may be employed in the dead
pocket areas.




-~ A online pH meter may be installed to avoid excess dosing
of lime

» The operation of aeration tank be improved

» After secondary treatment, wastewater was mixed with
untreated waste water which ultimately joined the River
Jojri defeating the purpose of treatment.

» Tertiary treatment facilities should be used all the time to
improve the quality of waste water after secondary
treatment. Reuse finally treated waste water

The damaged parts of HDPE liners in the sludge storage site
be repaired to avoid the percolation of leachate to the
ground

Y

" » The Trust, RIICO, RSPCB and other government agencies
should make sure that all the polluting industries become
members of CETP

FLOW DIAGRAM OF CETP — BHIWADI
6,000 M3/Day (Year 2004)

To Sabi river

—— Canal carrying mixed industrial & domeslic wastewate [ E—
e

OVERFLOW
to Canal

a Flow measuring
device

Disposal sump

Pumped to
natural nultah
(6KM away)

Drum for
Oil/grease
collection

AERATION TANK-1 Sludge

thickener

FILTER
S8

RETURNED SLUDGE

100042



000043

Year-wise performance evaluation of CETP -- BHIWADI

P FINAL OUTLET
A
)23
A
II-\I-g 2005-06 | 2006-07 | 2005-06 | 2006-07 2005-06 | 2006-07
R
TSS 60 116
COD 640 550
BOD 80 100

ISSUES FOR DISCUSSION

EVERY YEAR

QUANTITY & QUALITY CHANGES
GROWTH OF UNCHECKED INDUSTRIAL ACTIVITIES
POLLUTION LOAD INCREASING

CETPs NUMBER INCREASING

QUANTITY OF UNTREATED WASTEWATER INCREASING
GROUND WATER POLLUTION INCREASING

ACIDIC EFFLUENTS FLOWING MORE DISTANCE
CONTROL ON MEMBER INDUSTRIES DECREASING

B2 068 B 0.0

22



(100044

THe wrtvnar § el AR, SR ae @

Introductory Address

. wETR W o, o ugee e 98 @ e
S A O od wewr aRm o 4= Rie a9 A8 @
Py &t &1 Jmare @ w0 FRR #1 @ TR g
@ BRd BT ¥ 39 eriwen @ eRiwA # e @
T @ IR A geEr ag |

> CPCB @1 WIel ¥ UEell WiadT a¥ 1985 ¥ UST o1 W@ Wikl
s TR TP CETP 941 AT TG RICO §RT Fadl Wil &1 of |
a§ 1984 ¥ weh ¥ R Cotton Textile AT, TET T
pﬁntingm#ﬁﬁﬁﬁamﬁmﬁ.aﬂa—wﬁ
H‘ﬁ?@groundwatcrﬂ"ﬂﬂ‘!‘ﬁﬁ?f'\%a | Refy goelt &R
B TE o 3w A @ e o far e iR fe
feeeht a@ ug=n oM | i weEr FreEe a8 @ 79 A
1 Rga T A D IR §Y | FE e i G usel
o g8 1985 ¥ urel oo | 1985-86 ¥ A T R
s ¥ A8, oM ud a3 wgEer o gie g€ o |
F A Y T & B v Mg & A gY 9 B
22 “rem TR ¥ witafera fear v gw &3 ¥ gER @ N